BRACKET KIT INSTALLATION
SKU# RB-0103-BK

COMPONENTS HARDWARE
DRIVER SIDE PASSENGER SIDE Qty: 14 ] Qty: 18
M8 x 30MM M8 Hex
Qty: 1 Qty: 1 N Qty: 2 Hex Head Bolts Head Nut
Front Front l Diesel Front/Center
Bracket Bracket \ Upper Bracket Qty: 38 Qty: 8
M8 Flat @ Nylon
Washers Washer
Qty: 1 Qty: 1 Qty: 2
Center Center Diesel Front/Center Qty: 26 Qty: 2
Bracket Bracket Lower Bracket @ M8 Lock M10 x 30MM
Washers Hex Head Bolts
Qty: 8 Qty: 2
& U-Nut Clip MIO Flat
Qty: 1 Qty: 1 Washers
Rear Rear Qty: 2
Bracket Bracket Y
& M0 Lock
Washers

TOOLS REQUIRED

13MM SOCKET
17MM SOCKET

©

13MM RATCHET
WRENCH

N

TORQUE
WRENCH

RETAINER
REMOVAL TOOL

Xy

TORQUE NOTE: Bolts and nuts should be torqued to 15-20 ft Ibs.

NOTE: Hardware for Board Installation is included.

INSTALLATION NOTES

NOTE: Center Bracket is NOT used on Regular Cab Models

NOTE: Some spare hardware is included.

Remove all contents from the package and check brackets for any damage. Also, verify that all components and
hardware listed above are included before you begin installation. If anything is missing or damaged please

contact us at customerservice@raptorseries.com

Read through entire installation manual and installation drawings to ensure that you understand all of the
components and hardware before proceeding with installation.

NOTE: When installing the brackets, all hardware must be left loose until all of the items are attached.

Locate factory hole locations in (3) places per side on the
body mount.

Driver Side

Passenger Side

SKU# RB-0103-BK

EXISTING MOUNTING HOLE
COVERED WITH PLASTIC

PUSH RETAINER —‘
O°

Ffoﬂt/

EXISTING
MOUNTING
HOLE

REV 3



BRACKET ORIENTATION

DRIVER SIDE K/L/fﬂ//

NOTE: Center Bracket is NOT Used on Regular Cab Models

1. Begin installation on driver side. Position the
Front Bracket, Center Bracket and Rear
Bracket as shown in diagram.

2. Driver Side Front, Center and Rear Bracket cradles (2a, 2b and 2c) will face towards the front of the truck.

Driver Side Driver Side Driver Side
Front Bracket Center Bracket Rear Bracket

SKU# RB-0103-BK 2 REV 3



PLASTIC PUSH RETAINER REMOVAL

DRIVER SIDE

ﬁ/}ﬁl‘ﬂf

Use Retainer Removal Tool to
grab underneath the Plastic
Push Retainer in the rocker
panel.

NOTE: Removal of Plastic Push Retainer is needed to expose factory holes.

3. Follow the steps shown below to show removal of the Plastic Push Retainer and installation of M8 U-Nut.

Pull the Plastic Push Retainer
out of the rocker panel to
expose threaded holes that will
be used for bracket installation.

RETAINER
REMOVAL TOOL

UPPER PLASTIC
PUSH RETAINER

o 2

THREADED
INSERT

Insert each M8 U-Nut Clip into
existing holes in rocker panel,
making sure the treads are on
the inside of the rocker panel.

&9

M8 U-Nut Clip
Existing Hole

Lo
2
QX/

< L Rocker Panel

SKU# RB-0103-BK

REV 3



DRIVER SIDE

BRACKETS & RUNNING BOARD INSTALLATION /6 f
/l/ 7

5. Fasten the bottom portion of the Driver Side

4. Fasten the top portion of the Driver Side Front,
Front, Center and Rear Bracket by using (1) M8 x

Center and Rear Bracket by using (1) M8 x

30MM Hex Head Bolt, (1) M8 Flat Washer and (1) 30MM Hex Head Bolt, (1) M8 Flat Washer and (1)
M8 Lock Washer. M8 Lock Washer.
’ M8 HEX
(% HEAD NUT ————¢; IN|
@ M8 LOCK _

@ WASHER ———————— =%
M8 X 30MM HEX S~ ‘
HEAD BOLT 3 M8 FLAT —————— =]
~ WASHER V
~
M8 LOCK 7

2

WASHER
M8 FLAT '
WASHER | NYLON
WASHER
|® PINCH
WELD
K= C ~ T —
K
TRUST ’
gﬂslslpﬁ NYLON
UNO\/ER 7 . WASHER
o =" '
2
un \4 \
R LOWEST
MOUNTING
POINT

D M8 FLAT
S WASHER — )
DRIVER SIDE———><+
FRONT, CENTER % M8 X 30MM
HEX HEAD

AND REAR BRACKET
BOLT

‘ FRONT, CENTER
AND REAR BRACKET
6. Fasten the Running Board to the Driver Side
Front, Center and Rear Bracket cradles by using
(2) M8 Flat Washers, (2) M8 Lock Washers and
(2) M8 Hex Head Nuts.
|
”
ﬁ\“
Z //’ > > UNDERSIDE OF
) 2 /% RUNNING BOARD
// \%@ i DRIVER
& &f CENTER AND
i ! REAR BRACKET
S (G——M8 FLAT WASHER
S @+ M8 LOCK WASHER
~ =2 M8 HEX HEAD NUT
*
4 REV 3

SKU# RB-0103-BK



BRACKET ORIENTATION
PASSENGER SIDE

NOTE: If installing on a gas vehicle, proceed with step 1.
NOTE: If installing on a diesel vehicle, skip to step 6.
NOTE: Center Bracket is NOT Used on Regular Cab Models

1. Begin installation on passenger side. Position the
Front Bracket, Center Bracket and Rear
Bracket as shown in diagram.

Passenger Side
Rear Bracket

Passenger Side Passenger Side
Front Bracket Center Bracket

SKU# RB-0103-BK

REV 3



PLASTIC PUSH RETAINER REMOVAL
PASSENGER SIDE ﬁﬂ/fﬂf

NOTE: Removal of Plastic Push Retainer is needed to expose factory holes.

3. Follow the steps shown below to show removal of the Plastic Push Retainer and installation of M8 U-Nut.

Use Retainer Removal Tool to Pull the Plastic Push Retainer
grab underneath the Plastic out of the rocker panel to

Push Retainer in the rocker expose threaded holes that will
panel. be used for bracket installation.

RETAINER
REMOVAL TOOL

o 2

— UPPER PLASTIC THREADED

PUSH RETAINER INSERT

Insert each M8 U-Nut Clip into
existing holes in rocker panel,
making sure the treads are on
the inside of the rocker panel.

9

re C“:ting Hole ¢\
PX &
©

= L Rocker Panel

SKU# RB-0103-BK 6 REV 3



BRACKETS & RUNNING BOARD INSTALLATION

PASSENGER SIDE

/{"/L/'Z‘ﬂf

SKU# RB-0103-BK

4. Fasten the top portion of the Passenger Side 5. Fasten the bottom portion of the Passenger Side
Front, Center and Rear Bracket by using (1) M8 x Front, Center and Rear Bracket by using (1) M8 x
30MM Hex Head Bolt, (1) M8 Flat Washer and (1) 30MM Hex Head Bolt, (1) M8 Flat Washer and (1)
M8 Lock Washer. M8 Lock Washer.

"
o B
M8 LOCK
|~ /® M8 X 30MM HEX . VWASHER
= HEAD BOLT M8 FLAT
- WASHER
/ -
p N\ M8 LOCK
& \ WASHER N
% \ M8 FLAT I \\
WASHER NYLON |\
WASHER —— \
o
\ UN =0t PINCH @__ _______
P‘\SSER&
ENQDEQ =
ERSRTR
le UQK
"R : MOUNTING
QNT e———POINT
/NVLON
L———%—WASHER Ue
, g
& (& WASHER Ny
PASSENGER SIDE
S~ FRONT, CENTER g M8 X sOMM
/// AND REAR BRACKET ASSENGER SIDE BoLT
g AND REAR BRACKET ‘

6. Fasten the Running Board to the Passenger Side
Front, Center and Rear Bracket cradles by using
(2) M8 Flat Washers, (2) M8 Lock Washers and
(2) M8 Hex Head Nuts.

=
TS \
S
PASSENGER ‘ ” - S S
CENTERAND 7 | NN N
REAR BRACKET | A N
IS TN N
M8 FLAT WASHER %z‘@ © PASsE \\ \\
M8 LOCK WASHER — 8 =] NGE;Qk \
M8 HEX HEAD NUT 3=}
* RQNT \
REV 3



BRACKET ORIENTATION
ON DIESEL MODEL WITH DEF TANK /@L Wf
PASSENGER SIDE

NOTE: If installing on a diesel model with DEF tank, you must use Diesel Front/Center Upper/Lower

Brackets on the passenger front and center mounting location.
NOTE: Center Bracket is NOT Used on Regular Cab Models

6. Begin installation on passenger side. Position the Front/Center
Upper Brackets and the Front/Center Lower Brackets and the Rear
Bracket as shown in diagram.

7. Passenger Front/Center Lower Bracket cradles (7a and 7b) and Passenger Rear Bracket cradles (7¢) will
face towards the rear of the truck.

Passenger Side Passenger Side Passenger Side
Front Lower Bracket Center Lower Bracket Rear Bracket

SKU# RB-0103-BK 8 REV 3



BRACKETS & RUNNING BOARD INSTALLATION

ON DIESEL MODEL WITH DEF TANK
PASSENGER SIDE

/ffﬁﬁfﬂf

8. Slide Diesel Front/Center Upper Bracket
between the DEF tank and the rocker panel (8a).
The nut on this bracket will line up with the hole
on the pinch weld and the vertical mounting
point will be aligned with the threaded hole in
the rocker panel (8b). If no threaded hole exists,
please install M8 U-Nut Clip.

DIESEL FRONT/CENTER

UPPER BRACKET (17-C DIESEL ONLY)
{ 1

NUT TO ALIGN WITH HOLE ON
THE PINCH WELD AND DIESEL
FRONT/CENTER LOWER BRACKET
(17-C Diesel Only)

9. Fasten using (1) M8x 30MM Hex Head Bolt,
(1) M8 Lock Washer and (1) M8 Flat Washer.

»

o

M8 X 30MM HEX
HEAD BOLT
M8 LOCK

WASHER

M8 FLAT
WASHER

10. Next, hold the Diesel Front/Center Lower
Bracket to the bottom of the pinch weld and
attach to Diesel Front/Center Upper Bracket
using (1) M10x 30MM Hex Head Bolt, (1)

M10 Lock Washer (1) M10 Flat Washer.

DIESEL FRONT/CENTER
LOWER BRACKET
(17-C DIESEL ONLY)

DIESEL FRONT/CENTER —————
LOWER BRACKET

M10 HEX
HEAD NUT

M10 LOCK
WASHER

g M10 X 30MM
HEX HEAD

‘ BOLT

11. Fasten the top portion of the Passenger Side
Rear Bracket by using (1) M8 x 30MM Hex Head
Bolt, (1) M8 Flat Washer and (1) M8 Lock Washer.

" 2

M8 X 30MM HEX
HEAD BOLT
M8 LOCK

WASHER

M8 FLAT
WASHER

PASSENGER SIDE
REAR BRACKET

SKU# RB-0103-BK

REV 3



BRACKETS & RUNNING BOARD INSTALLATION

ON DIESEL MODEL WITH DEF TANK
PASSENGER SIDE

K/L/Z‘ﬂf

12.Fasten the bottom portion of the Passenger Side
Front, Center and Rear Bracket by using (1) M8 x
30MM Hex Head Bolt, (1) M8 Flat Washer and (1)
M8 Lock Washer.

M8 HEX

@’7 HEAD NUT

M8 LOCK
WASHER

M8 FLAT
WASHER

(AN
N
NYLON |\
WASHER—-® O
PINCH |

LOWEST
MOUNTING

POINT
/ NYLON
WASHER

(& WASHER

M8 X 30MM

HEX HEAD

PASSENGER SIDE s BoLT

REAR BRACKET ‘

13. Fasten the Running Board to the Passenger
Side Front/Center Lower Bracket cradles by
using (2) M8 Flat Washers, (2) M8 Lock Washers
and (2) M8 Hex Head Nuts.

UNDERS§
RUNNING BOARD \

DIESEL PASSENGER SIDE
FRONT/CENTER
LOWER BRACKET

|
|
= o aiN
M8 FLAT WASHER ) S ASSERSIDE
M8 LOCK WASHER — &) =] NGERQK N
M8 HEX HEAD NUT 3 slb;gﬁk
QNT

14. Fasten the Running Board to the Passenger
Side Rear Bracket cradles by using (2) M8 Flat
Washers, (2) M8 Lock Washers and (2) M8 Hex
Head Nuts.

N
UNDERSIDE OF =
RUNNING BOARD \ i
SN >
RN
!
PASSENGER

REAR BRACKET Zs
A

M8 FLAT WASHER——
M8 LOCK WASHER — &

M8 HEX HEAD NUT ——38)

Y
* RQNT

SKU# RB-0103-BK

10

REV 3



